
R842301

WARNING: The assembly shown represents an important part of the Double Insulated System. To avoid the possibility of alteration or damage to the System, 
service should be performed by your nearest authorized service center.
AVERTISSEMENT :  L'ensemble illustré représente une partie importante du système à isolation double. Afin d'éviter la possibilité de modification ou de 
dommage au système, la réparation ne doit être effectuée que par votre centre de réparation centre commercial autorisé.
ADVERTENCIA: El conjunto que se ilustra representa una parte importante del Sistema de Aislamiento Doble. Para evitar la posibilidad de alteración o daño 
del sistema, la reparación debe ser efectuada en su centro de servicio autorizado.



R842301

KEY	 P/N	 DESCRIPTION	 QTY

	   1	 200202468		  HOUSING ASSEMBLY....................................1

	   2	 660024049		  SCREW (M4 x 16 mm Pan Hd.)......................7

	   3	 940976271		  DATA LABEL...................................................1

	   4	 570293001		  BUMPER.........................................................1

	   5	 230033074		  MOTOR ASSEMBLY.......................................1

	   6	 270023120		  SWITCH ASSEMBLY......................................1.

	   7	 220001109		  GEAR BOX ASSEMBLY..................................1

	 8	 570294001		  SEAL RING.....................................................1

	   9	 671562001		  ANVIL..............................................................1

	10	 690268001		  BALL (3.5 mm)................................................2.

	11	 671564001		  WASHER.........................................................1

	12	 680413013		  BUSHING........................................................1.

	13	 640879001		  FRONT HOUSING...........................................1.

	14	 660024016		  SCREW (M4 x 20 mm Pan Hd.)......................4.

	15	 690260004		  COUPLER.......................................................1

	16	 690261001		  SPRING...........................................................1

	17	 690266001		  WASHER.........................................................1

	18	 690258001		  RETAINING RING............................................1

	19	 512902001		  DIRECTION OF ROTATION SELECTOR.........1

	20	 940203047		  LOGO LABEL..................................................1

	21	 690164002		  STRIP RING....................................................1

	22	 670800058		  BIT (#2 Philips Head, 50 mm).........................1

	23	 6320601		  BIT CLIP..........................................................1

	24	 631312001		  MOTOR MOUNTING BRACKET.....................1

	25	 660213018		  SCREW (M4 x 6 mm Flat Hd.)........................2

	NOT SHOWN

	26	 983000864, 987000199, 987000189

				    OPERATOR’S MANUAL .................................1.

		  3-17-11
		  (REV: 11)

	  1	 200202468		  BOÎTIER................................................... 1

	  2	 660024049		  VIS (M4 x 16 mm tête bombée)............... 7

	  3	 940976271		  PLAQUETTE SIGNALÉTIQUE.................. 1

	  4	 570293001		  BUTOIR.................................................... 1

	  5	 230033074		  MOTEUR.................................................. 1

	  6	 270023120		  COMMUTATEUR...................................... 1.

	  7	 220001109		  CARTER D’ENGRENAGES...................... 1

	 8	 570294001		  BAGUE D’ÉTANCHÉITÉ........................... 1

	  9	 671562001		  ENCLUME................................................ 1

	 10	 690268001		  BILLE (3,5 mm)......................................... 2.

	 11	 671564001		  RONDELLE.............................................. 1

	 12	 680413013		  DOUILLE.................................................. 1	

	 13	 640879001		  BOÎTIER AVANT....................................... 1.

	 14	 660024016		  VIS (M4 x 20 mm tête bombée)............... 4.

	 15	 690260004		  COUPLEUR.............................................. 1

	 16	 690261001		  RESSORT................................................. 1

	 17	 690266001		  RONDELLE.............................................. 1

	 18	 690258001		  BAGUE DE RETENUE.............................. 1

	 19	 512902001		  SÉLECTEUR DE SENS DE ROTATION.... 1

	 20	 940203047		  PLAQUETTE SIGNALÉTIQUE.................. 1

	 21	 690164002		  SEGMENT RACLEUR.............................. 1

	 22	 670800058		  EMBOUT (Phillips no. 2, 50 mm)............. 1

	 23	 6320601		  CLIP À EMBOUT...................................... 1.

	 24	 631312001		  SUPPORT DE MONTAGE DU MOTEUR.. 1

	 25	 660213018		  VIS (M4 x 6 mm tête plate)....................... 2

PAS ILLUSTRÉE

	 26	 983000864, 987000199, 987000189 

			  MANUEL D’UTILISATION..................................................... 1

REF.	 N/P	 DESCRIPCIÓN	 CANT.

	  1	 200202468		  CONJ. DE LA ARMAZÓN............................. 1

	  2	 660024049		  TORNILLO 

				    (M4 x 16 mm cab. troncocónica).................. 7

	  3	 940976271		  ETIQUETA DE DATOS................................... 1

	  4	 570293001		  TOPE............................................................ 1

	  5	 230033074		  CONJ. DEL MOTOR..................................... 1

	  6	 270023120		  CONJ. DEL INTERRUPTOR......................... 1.

	  7	 220001109		  CONJ. DE LA CAJA DE ENGRANAJES....... 1

	 8	 570294001		  ANILLO DE SELLADO.................................. 1

	  9	 671562001		  YUNQUE....................................................... 1

	 10	 690268001		  BOLA (3,5 mm)............................................. 2.

	 11	 671564001		  ARANDELA................................................... 1

	 12	 680413013		  BUJE............................................................. 1	

	 13	 640879001		  PARTE DELANTERA 

				    DE LA ARMAZÓN......................................... 1.

	 14	 660024016		  TORNILLO (M4 x 20 mm, 

				    cab. troncocónica)........................................ 4.

	 15	 690260004		  ACOPLADOR................................................ 1

	 16	 690261001		  RESORTE..................................................... 1

	 17	 690266001		  ARANDELA................................................... 1

	 18	 690258001		  ARO DE RETENCIÓN................................... 1

	 19	 512902001		  SELECTOR DE SENTIDO 

				    DE ROTACIÓN.............................................. 1

	 20	 940203047		  ETIQUETA LOGOTIPO.................................. 1

	 21	 690164002		  ARO DE LA TIRA.......................................... 1

	 22	 670800058		  PUNTA DE DESTORNILLADOR 

				    (cab. Phillips #2, 50 mm).............................. 1

	 23	 6320601		  CLIP PARA PUNTAS DE

				    DESTORNILLADOR...................................... 1.

	 24	 631312001		  SOPORTE DE MONTAJE DEL MOTOR........ 1

	 25	 660213018		  TORNILLO (M4 x 6 mm, cab. plana)............ 2

NO SE MUESTRA

	 26	 983000864, 987000199, 987000189

		  	MANUAL DEL OPERADOR ................................................... 1

REF.	 N/P	 DESCRIPCIÓN	 CANT.




